

4119 White Bear Parkway, St. Paul, MN 55110 USA Phone (651) 429-1100, Fax (651) 429-1122 Toll Free (800) 4-CORTEC, E-mail info@cortecvci.com Internet http://www.cortecvci.com

Evaluation of Four VCI Papers from Quimilock

Purpose: To test the four submitted papers for VCI properties.

Materials: Submitted paper samples (four different ones)

-Fuchs

-Zerust

-Propack VCI paper (new) -Propack VCI paper (old)

Razor Blade Test Kit

VIA Test Kit

Method: Razor Blade Test

VIA Test

Procedure: The above tests were performed according to the standard procedures for

each

Results: Razor Blade Test (carbon steel)

Material	Panel #1	Panel #2	Panel #3
Fuchs	Pass	Pass	Pass
Zerust	Pass	Pass	Pass
*Propack VCI paper (new)	Pass	Pass	N.A
*Propack VCI paper (old)	Pass	Fail	N.A.
Control	Fail	Fail	Fail

^{*}not enough sample was submitted for complete testing.

VIA Test

Material	Panel #1	Panel #2	Panel #3
Fuchs	Grade 2	Grade 2	Grade 1
Zerust	Grade 1	Grade 1	Grade 2
*Propack VCI paper (new)	N.A.	N.A.	N.A.
*Propack VCI paper (old)	N.A.	N.A.	N.A.
Control	Grade 0	Grade 0	Grade 0

^{*}not enough sample was submitted for testing.

Nitrite: The Zerust paper has a very small amount of nitrite in it, but the other three papers don't contain any nitrite at all.





Conclusion:

- 1. As far as the Propack (new and old) paper, no conclusions can be made since there was not enough sample submitted to test for VIA, or even for a complete razor blade test. It did appear, however, that the old Propack paper would have failed the razor blade test though.
- 2. The submitted sample of Fuchs VCI paper managed to pass both the VIA and razor blade test, but not with outstanding results, so the corrosion protection is only somewhat present.
- 3. The submitted sample of Zerust paper did not pass the VIA test, but managed to pass the razor blade test; so this means that the contact protection is acceptable, but the vapor inhibition is limited.

Project #: 07-207-1125

VIA Test Grades (Grade 2 or 3 are passing)

Grade 0: Blind test

No corrosion inhibiting effect

Grade 1: Blind test

Minute corrosion inhibiting effect

Grade 2: Blind test

Medium corrosion inhibiting effect

Grade 3: Blind test

Good corrosion inhibiting effect

